

**Labor für Umwelterprobung
und Werkstoffprüfung**

Telefon +49 (0) 3 41 / 4 84 32 - 25
Telefax +49 (0) 3 41 / 4 84 32 - 14
E-Mail umwelterprobung@tzoleipzig.de

**Technologie-Zentrum für Oberflächentechnik
und Umweltschutz Leipzig GmbH**

Hornstraße 5 • D-04249 Leipzig
Telefon +49 (0) 3 41 / 4 84 32 - 0 • Fax +49 (0) 3 41 / 4 84 32 - 14
E-Mail info@tzoleipzig.de

CERTIFICATE OF QUALITY

Client Lackwerke Peters GmbH & Co. KG
Hooghe Weg 13
D-47906 Kempen

Date of order 2020-02-21

TEST ITEM

Test sample – glass sheet, app. 200 mm x 100 mm, coated with varnish as follows:

- 1.1.1 ELPEGUARD® SL 1307 FLZ/232
- 1.1.2 ELPEGUARD® SL 1800 FLZ
- 1.1.3 ELPEGUARD® SL 9407 FLZ
- 1.1.4 ELPEGUARD® Twin-Cure® DSL 1600 E-FLZ/75
- 1.1.5 ELPEGUARD® UTC 1507 FLZ
- 1.1.6 ELPEGUARD® SL 1367 MS-FLZ-FE/22
- 1.1.7 ELPEGUARD® Twin-Cure® DSL 1602 FLZ/400

The test objects were provided by the client.

This Certificate is Valid in Connection with the Test Report

No. 090/20

Testing to determine the resistance against Mould growth in accordance with
RTCA DO-160G : 2010-12, Section 13, Fungus Resistance, Cat. F

Criterion for Passing the Test

Rating of growth = 0 Substrate is devoid of microbial growth.

TEST DECISION

All specimens have passed the above mentioned test.

Leipzig, 2020-03-30

**Laboratory for Environmental
Testing and Material Testing**


Dr.-Ing. Frank Erler
Laboratory Manager